saronas. FCC RF Test Report

Report No. : FG7N1502B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 488 | 490 | 979 | 9.69 | 14.33 | 14.51 | 20.26 | 20.10
Middle CH - - - - 491 | 474 | 997 | 975 | 14.18 | 14.24 | 20.10 | 20.18
Highest CH - - - - 486 | 490 | 963 | 9.79 | 14.21 | 14.09 | 20.10 | 20.22

Mode LTE Band 41 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM| - |64QAM| - |64QAM| - 64QAM - |64QAM - |64QAM| -
Lowest CH - - - - 4.81 9.73 14.69 20.06
Middle CH - - - - 4.89 9.87 14.36 20.14
Highest CH - - - - 4.92 9.67 14.42 20.10
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

I

J

G o)
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 0dB  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT  37.0ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.68 dbm)| MI[1] 1338 abm|
00 GHZ 2.54644100 GHz,
= ! ndB 26.00 dB| @ P ndB 26.00 dB|
A A SO P prmrnn 4.875000000 MHz| o rBW A 4.895000000 MHz|
d %, d e M
1 7 N factor | s22.1 n 7 afactyr © VY 520.2]
o | | o |
rf / \
-1 d H 10 di 1 "
J ! 204 / 4
< it AR AT T AT el
-30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.5475 GHz 1001 pts Span 10.0 MHz CF 2.5475 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,545452 GHz 14.68 dBm nd@ down 4.B75 MHz M1 2.546441 GHz 13.38 dBm nd@ down 4,895 MHZ
TL 1 2,545072 GHz -11.70 dam ndd 26.00 dB TL L 2.545032 GHz -12.55 dbm n 26.00 dB
T2 1 2,549948 GHz -10.90 d8m Q factor 522.1 T2 1 2.545928 GHz -12.66 dBm Q factor 520.2

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

I

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.04 dBm| ™M1[1] 13.50 aBm)
2.60195800 GHz 2.60074900 GHz
= nd 26.00 dB| @ Finds 26.00 dB|
» _y I P e AL 4.905000000 MHz| . _ P i e AN A 4.735000000 MHz|
w0 7 T factor sa0.3) © ] ‘ Q™ 549.)
od |
I
-10 df i ‘\
v
N - N,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 10.0 MHz CF 2.6 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2.601958 GHz 14,04 dBm nd8 down 4.905 MHz ML 2.500749 GHz 13.50 dam nd8 down 4,735 WAz
T 1 2,597542 GHz -11.97 dam nd8 26.00 dB TL L 2,597642 GHz -12.24 dam nd8 26,00 d8
T2 1 2602448 GHz -11.99 d8m Q factor 530.5 T2 1 2.602378 GHz -11.82 dém Q factor 549.2

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de SWT  37.8ps @ VBW 300 kHz  Mode Auto FFT I Att 0 de SWT  37.8p: @ YBW 300 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.99 dBm| mili] 13.02 dBm)|
265061200 GHz 2.65097200 GHZ,
e ndB 26.00 dB| & i ndB 26.00 dB)|
e a e B e A 855000000 MHZ| M " By . 4.895000000 MHZ]
10 d . S 10 Ly v ey
Q factor \ 545.9) [ o Q factor | 541.6]
0 di 0 +
i |
BUE! 7 -10d ¥ k2
s ]
v . P
PR A A A PR R T
30 - 30
-40 -40 df
-50 d -50 di
60 d -60 db
CF 2.6525 GHz 1001 pts Span 10.0 MHZ CF 2.6525 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2650612 GHz 14.99 dBm ndB down 4.655 MHz ML 2.850972 GHz 13.02 dBm ndB down 4,595 MHz
1 2650052 GHz -10.90 dém ndé 26.00 dB TL 1 2.650042 GHz -12.43 dém ndé 26.00 d8
1 2654903 GHz -11.13 dém Q factor 545.9 T2 1 2.654938 GHz -12.94 dém Q factor 5416

J

)i

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 0dE SWT 188 ps @ YBW  1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.42 dbm)| MI[1]
. 2.5500800 GHZ|
20 - 20
K ndg 26.00 dB ndB 26.00 dB
04 A Y A f L_Aﬂ'v?-fv\,\ ~, 9.790000000 MHz| 04 P . v P B f\.,-\ 9.690000000 MHz
i Q factor ¥ 260.5 / v Qfactor ¥ \ 262.9
od I T od I
i 2 i
2 T,
-10 df j - 10 d .
E 5 J |
/ \ - b -
207 = 20 d =g -
2 > A 20 dpe 7 N
-30 -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.55 GHz 1001 pts Span 20.0 MHz CF 2.55 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 255008 GHz 16.42 dam nd8 down 9.79 MHz ML 2.547463 GHz 15.51 dem ndB_down 9,69 MHZ
TL 1 2,545145 GHz -9.43 dBm nd8 26.00 dB TL L 2.545145 GHz -11,05 dam n 26.00 dB
T2 1 2554935 GHz -9.93 dBm Q factor 260.5 T2 1 2.554835 GHz -11.17 d8m Q factor 262.9
L U J wa JU J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.47 dBm) ™M1[1] 15.24 dBm)
2.6005790 GHz 2.6002200 GHZ|
= |~ 26.00 dB @ ndB 26.00 dB
- " ™ _ 1\ 5
w0 ’ \ 9 g?nnunum? MHz| 0d / ’/ B 9.7, uunnunt} MHz
| 260.8| '.’ Q factor \ 266.7
od . 0 d T
-1 d J 10 di J -
/ / \
20 d f ~ 20 di e
T N B AL RN Ay BV Y ™\
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 20.0 MHz CF 2.6 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.600579 GHz 15.47 dam nd8 down 9.97 MHz ML 2.60022 GHz 15.24 dam nd8 down 9.75 WHz
T 1 2,595005 GHz -10.57 dBm nd8 26.00 dB TL L 2,595085 GHz -10.73 dbm nd8 26,00 d8
T2 1 2.604975 GHz -10.88 dém Q factor 260.8 T2 1 2.604835 GHz -10.52 dém Q factor 266.7

U ]

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

J

ctrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 1 dBm| mili] 14.16 dBm|
e 2.6516980 GHZ| . 6770 GHz
20 - ndB . 26.00 dB| 2 ndg 26.00 dB|
04 e \'“/“El\yﬂf"\(«\q 9.630000000 MHz| 104 e T e T r'faqzﬂ,ﬂr&,h/\\,\ 9.790000000 MHz|
Q factor ‘\ 275.3] F’ Q factor \ 271.0
[ |
od ! 0 i
i d ¥ b L3
10 ] \ 10 j \
o7 - AT 20-4em—1—— =
I A v E P
e -30 ~
-40d -40 d
-50 df -50 di
60 df -60 de
CF 2.65 GHz 1001 pts Span 20.0 MHz CF 2.65 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2651693 GHz 16.34 dBm ndB down 9.63 MHz ML 2.852677 GHz 14,15 dBm ndB down 9.79 MHz
1 2,645185 GHz -9.63 dBm nds 26.00 dB TL L 2.545045 GHz -11.65 dam nds 26.00 d8
1 2654815 GHz -9.53 dBm Q factor 275.3 T2 1 2.654835 GHz -12.33 dbm Q factor 2710

)i

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel /

15MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  253ps @ VBW 1MHz  Moede Auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.82 dBm) ™M1[1] 13.08 dBm)
2.5489340 GHz 6470 GHz,
20 20
o nd 26.00 dB 26.00 dB
. A NI PR o 14.326000000 MHz . AL o e A al h 14.505000000 MHz
W ] § factor | 177.9 e [ / onmu?‘v"“"”‘\l 176.2
d | 4 |
o 7 L 0 f
| . ri iz
-10 df -10 } “
20 d 20 g =
P A P AN (o F
ST L RPN PR AV S e | j WA |
30 = s -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5525 GHz 1001 pts Span 40,0 MHz CF 2.5525 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,548934 GHz 14.82 dBm nd@ down 14.326 MH2 M1 2.555647 GHz 13.88 dBm nd@ down 14,505 MHZ
T 1 2,545337 GHz -11.65 dam nd8 26.00 B TL L 2545217 GHz -12.04 dBm n 26,00 d8
T2 1 2,559663 GHz -10.61 d8m Q factor 177.9 T2 1 2.559723 GHz -12.62 dém Q factor 176.2

L I ]

J

Middle Channel / 15MHz / QPSK

Middle Channel /

15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.05 dBm) ™M1[1] 72 aBm)
2.6038660 GHz }
20 M1 20
ndB y 26.00 dB| nditl 26.00 dB|
a ~ ~ e . N n
w0 n . ~ ,\g/u\;‘ |ty 14.176000000 V[Hz 0d ; e ; _ij e 14.236000000 \1»—14
') ¥ Q factor | 183.7, | Q'factor 182.9)
o4 0d :
i T
i % ) | L
-10 d ;i t 10 7 X
204 | ) 20d | \
A7 (Ee Y - I T AV
o I L YN PP
i
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 40,0 MHz CF 2.6 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2603866 GHz 15.05 dam nd8 down 14.176 MHz ML 2.503327 GHz 13.72 dam nd8 down 14,236 MHz
T 1 2,592897 GHz -10.83 dbm nd8 26.00 dB TL L 2.5926837 GHz -12.40 dbm nd8 26,00 d8
T2 1 2.607073 GHz -10.45 dBm Q factor 1B3.7 T2 1 2.607073 GHz -12.79 dém Q factor 182.9

L it J -

L U

J

Highest Channel / 15MHz / QPSK

Highest Channel /

15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.45 dBm| 1 dBm
2.6449530 GHZ| 2.6469610 GHz
e o ndB 26.00 dB & T 26.00 dB
04 Al A e | ren e BN 14.206000000 MHz 104 WA 14.086000000 MHz
I L v v g
] Q factor “\ 186.2) ! 187.9)
od f {I od {
10 d - 112 -10di l &
i t [
20 dém— Y WAL 0 d \
JeUYIY ey o S P e T~
.y T A e VA VA A )
"a0 v X ‘50 AT AN P
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6475 GHz 1001 pts Span 30.0 MHz CF 2.6475 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.644953 GHz 13.45 dBm ndB down 14.206 MHz ML 2.648561 GHz 14.33 dBm ndB down 14.086 MHz
1 2 640367 GHz -13.04 dBm nds 26.00 d8 TL 1 2.640457 GHz -10.81 dém ndé 26.00 d8
1 2654573 GHz -12.44 dBm Q factor 166.2 T2 1 2.654543 GHz -10.49 dém Q factor 187.9
L ) - L )i ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.34 dBm) 15.43 dBm)
. 2.5534420 GHZ| 561190 GHZ,
20 - 20
. ndp., 26.00 dB 26.00 dB
g s B 20.260000000 MHZ 104 e el NN, 20.100000000 MHz
7 Q factor 126.0) 7 Q factor \ 127.2
/
o di 0di P
f _f
-10 de ¥ -10 d
7 T \
/ | X
Z R e g | 20 S
ARV = A - v SV
a0 30
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.555 GHz 1001 pts Span 40.0 MHz GCF 2.555 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
ML f 2.553442 GHz 16.34 dam nd@ down 20,26 MHz ML 2.556119 GHz 15.43 dam nd@ down 20,1 WHz
T 1 2,54493 GHz -9.77 dBm nd8 26.00 dB TL L 2,54497 GHz -11.04 dBm n 26,00 d8
T2 1 2,56519 GHz -10.08 dém Q factor 126.0 T2 1 2.56507 GHz -9.99 dBm Q factor 127.2
L U J wa L JU J L]

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] MI[1]
ML .
20 20 M
A A;;)a - 26.00 dB ndd 'y 26.00 dB
w0 A vila e Ml AN’ 20.100000000 MHZ, 04 T T T T T e, 20.180000000 MHz
7 Q factor 129.1 7 Q factor \ 129.1
{ { A\
od 0 d ¢
k.
¥ T ;
10 df — -10 di f 4
/ \ / 1
/ \ _’4 |
e D T R e
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2.6 GHz 1001 pts Span 40.0 MHz CF 2.6 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2,594645 GHz 17.39 dBm nd@ down 20.1 MHz M1 2.605315 GHz 15.32 dBm nd@ down 20,18 MHZ
TL 1 2,58997 GHz -8.25 dBm nd8 26.00 dB TL L 2.58989 GHz -10.60 dBm nd8 26.00 dB
T2 1 2.61007 GHz -8.83 dBm Q factor 129.1 T2 1 2.61007 GHz -10.78 dém Q factor 129.1

L I

J

J

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
16.56 dBm| mili] 15.46 dBm|
2.6452400 GHZ| 2.6401250 GHz
e p 26.00 dB & x ndB 26.00 dB
/ U NP
04 20.100000000 MHz wd o — B 20.220000000 MHz
7 1316 7 \ 130.6
/ / |
od od +
-0 -10 ¢
20 — 20 dem-— — k
R -~ . v -
)
) = = 30 ==
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.645 GHz 1001 pts Span 40.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.64524 GHz 16.56 dBm ndB down 20.1 MHz ML 2.640125 GHz 15,45 dBm ndB down 20,22 MHz
TL 1 2.63493 GHz -9.80 dBm nd8 26.00 dB TL 1 2.63481 GHz -10.17 dém nd8 26.00 d8
T2 1 2,65503 GHz -9.72 dBm  factor 1315 T2 1 2.65503 GHz -10.53 dém  factor 130.6

J

L )i

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel /

10MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 3.89 dBm)| ™M1[1] 13.23 dBm)
68200 GHz 2.5496000 GHz]
20 20
T nd 26.00 dB [ nd 26.00 dB
A By 4.805000000 MHZ o A BB 9.730000000 MHZ]
4 / B4 o, " Vo A B
1 i = SEC VAT ey \’\l 529.9) n T Q factor™" "\ 262.0
od 0 di / |
/ |
104 TF* 2 10 di i
/ \ a \
S Y] SVt v P A N
e AN [ AT ATy L Y
A 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5475 GHz 1001 pts Span 10.0 MHz CF 2.55 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.545682 GHz 13.89 dam nd8 down 4.805 MHz ML 2.5496 GHz 13.23 dam nd8 down 9.73 WHz
T 1 2,545072 GHz -12.41 dbm nd8 26.00 dB TL L 2545145 GHz -12.59 dbm n 26,00 d8
T2 1 2,549878 GHz -12.37 dém Q factor 529.8 T2 1 2.554875 GHz -12.28 dém Q factor 262.0

L I ]

J

Middle Channel / 5MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.52 dBm)| ™M1[1] 14.00 dBm)
2.59802200 GHz 2.6004200 GHZ]
20 20
] ndB 26.00 dB)| ”‘— ndB 26.00 dB|
» \ ,\ Buw . 4.885000000 MHZ| . ~ . P B 9.870000000 MHZ|
1 e A R A "'\‘ 531.8 n ] N Q factor/ 263.5
od / o0d 1
o TL
10 5 10 di :
204 / 20d 7 .
R / . N P A ] A~
N VAV ALY P A Y AT
40 7 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 10.0 MHz CF 2.6 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,598022 GHz 13.52 dam nd8 down 4.885 MHz ML 2.60042 GHz 14,00 dBm nd8 down 9.87 WHz
T 1 2,597522 GHz -12.49 dbm nd8 26.00 dB TL L 2595165 GHz -11.25 dbm nd8 26,00 d8
T2 1 2,602408 GHz -12.76 dam Q factor 531.8 T2 1 2.605035 GHz -12.31 dém Q factor 263.5

L it J -

L U

J

Highest Channel / 5MHz / QPSK

Highest Channel /

10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.89 dém| mili] 14.80 dBm|
265426800 GHz, 2.6506790 GHz
e ndB M1 26.00 dB & ndB 26.00 dB
Bu A 4.915000000 MHz B -~ 9.670000000 MHz
10 df - g S 10 ds o - Sl o WP
" ™ Wy g Tactor 540.0) 7 W oluulu'?‘,) "\ 274.1]
\
o ; 0 d
BUE! -10d J’(
20 d 20 d >
I p NP oy >
T plg e O T -
A [/ o r | A
-3 o oy 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6525 GHz 1001 pts Span 10.0 MHz CF 2.65 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value Function | Function Result |
ML 1 2.654268 GHz 12.89 dBm ndB down 4.915 MHz ML 2.850879 GHz 14.80 dBm ndB down 9,67 MHZ
1 2.650022 GHz -13.37 dém ndé 26.00 dB TL 1 2.645125 GHz -11.39 dém ndé 26.00 d8
1 2,654933 GHz -13.33 dém Q factor 540.0 T2 1 2.654795 GHz -11.12 dém Q factor 274.1
L ) - L )i ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 0de SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.02 dBm) ™M1[1] 16.11 dBm)
2.5517510 GHz 502750 GHZ,
20 20 M1
W nd 26.00 dB ndB 3 o 26.00 dB
. N X Bw, 14.685000000 MHz P W i hatit -—J'wﬂ_aw*"\\ Y 20.060000000 MHz
W ‘lr s A AR i s B N A A 173.9 0 i - Q factor \ 127.6
a "r ] o 7},
\
-10 df 3= -10 d
¥ [
| o /
20 T —
; — AV P
. 30\ |~ Mo o
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5525 GHz 1001 pts Span 40,0 MHz GCF 2.555 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.551751 GHz 12.02 dBm nd@ down 14.685 MH2 M1 2.560275 GHz 16.11 dBm nd@ down 20.06 MHZ
T 1 2,545127 GHz -14,10 dbm nd8 26.00 dB TL L 2,54501 GHz -9.66 dBm n 26,00 d8
T2 1 2.569813 GHz -14.45 dam qQ factor 172.8 T2 1 256507 GHz -9.30 dam qQ factor 127.6
L U J wa L JU J L]

Mi

ddle Channel /

15MHz / QPSK

Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 85 dBm
180 GHz
= 26.00 dB @ ¥ _ndB 26.00 dB
w0 14356000000 MHz| 0d A BTN 20.140000000 MHz|
T ” 181.5 7 Q factor 129.2
o / v /
| i
-10 . -10 df F
T /
/ 4
204 - 20d — =
. s - ~ Bl e e .
e N el T YAV -
L 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 40,0 MHz CF 2.6 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result
M1 1 2.605754 GHz 12.22 dBm nd@ down 14.356 MH2 M1 2.602438 GHz 15.85 dBm nd@ down 20,14 MHZ
T 1 2,592927 GHz -13.87 dbm nd8 26.00 dB TL L 2.58993 GHz -10.35 dBm nd8 26.00 dB
T2 1 2607283 GHz -13.94 dam qQ factor 181.5 T2 1 2.61007 GHz -9.44 dam qQ factor 129.2
L U ] wa L JU ]

Highest Channel / 15MHz / QPSK

Highest Channel / 20MHz / 16QAM

ctrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT I Att 30de  SWT 57ps @ VBW 3 MHz  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.19 dém| mili] 15.90 dBm|
2.6469910 GHZ| , 2.6493620 GHz
e 26.00 dB & o oy ndB 26.00 dB
04 14.416000000 MHz wd AN T N e T R TN 20.100000000 MHz
i = 182.6 7 \ 131.5
\ [ \
od { od
] I\ i ¢
104 LS| ! 04 o L3
10 ¥ 2 10 }‘ i
. [ Y o / \
=0 ~ AT T 0 rEN
i - (P NN, ~ e T e
30 der = -30 = =
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.6475 GHz 1001 pts Span 30.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2646991 GHz 12.19 dém ndB down 14.416 MHz ML 2.643362 GHz 15.90 dBm ndB down 20,1 MHz
1 2.640247 GHz -13.78 dém ndé 26.00 dB TL 1 2.63489 GHz -10.36 dBém nd8 26.00 d8
1 2654663 GHz -14.20 dém  factor 163.5 T2 1 2.654599 GHz -9.85 dBm  factor 1315
L ) - L )i )
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TEL : 886-3-327-3456
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saronas. FCC RF Test Report

Report No. : FG7N1502B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 450 | 4.47 | 9.05 | 9.01 | 13.46  13.40 | 18.42 | 17.90
Middle CH - - - - 447 | 448 | 899 | 9.03 | 13.46 | 13.43 | 18.42 | 18.26
Highest CH - - - - 451 | 450 | 9.09 | 899 | 13.40 | 13.46 | 17.94 | 18.22
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM| - |64QAM| - |64QAM| - 64QAM - |64QAM - |64QAM| -
Lowest CH - - - - 4.50 - 9.07 - | 1340 - | 1862 | -
Middle CH - - - - 4.49 - 8.99 - | 1340 - | 1786 | -
Highest CH - - - - 4.53 - 9.01 - | 1340 - |1850| -
SPORTON INTERNATIONAL INC. Page Number 1 A41-12 of 43
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.86 dBm) ™M1[1] 13.98 dBm)
- 4624100 GHz - 2.54674100 GHz
Y Oce Bw . 4495504496 MHz T Oce Bw 4465504466 MHz
4 LA | P | o] T p Ty e T, e A
10 v 10 7 —
\ \
d A P [ \
a ﬂ o
\ / I
-10 d - . 10 d L !
/ 1 [ L
s . / .
20 0B — A e Py 20 T~ } T .
Al [ v A e A ALYV VU
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.5475 GHz 1001 pts Span 10.0 MHz CF 2.5475 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.546241 GHz 14.86 dam ML 2.546741 GHz 13.38 dam
T 1 2,5452522 GHz 9.21 dBm Oce Bw 4,495504496 MHz TL L 25452522 GHz 7.09 dam Oce Bw 4.455534466 MHz
T2 1 2.5497478 GHz 9.17 dam T2 1 2.5437178 GHz 8.37 dam

L I ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.90 dBm 14.09 dBm)|
2.59622200 GHz 2.60041000 GHz
= - 4.465534466 MHz @ v 4.475524476 MHZ
A 2 A
g SalE hoortinnrd 104 e ; NN
/ \
o d 0 di |
] / |
10 df : - -10 di 7 t
20 d AN + 3
\ pe Y e N S RN Y
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.6 GHz 1001 pts Span 10.0 MHz CF 2.6 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2598222 GHz 14,90 dBm ML 2.60041 GHz 14,09 dBm
T 1 2,5977722 GHz 8.68 dBm Oce Bw 4,455534456 MHz TL L 2.5077622 GHz 5.97 dBm Oce Bw 4,475524476 MHz
T2 1 26022378 GHz 9.23 dam T2 1 2.5022378 GHz 8.35 dam

\ ) J [

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  37.8ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.73 dBm| mili] 12.86 dBm|
20 2.65092200 GHz - 2.65313900 GHZ,
"%- Oce Bw 4.505494505 MHz, W1 Oce By 4.495504496 MHZ|
Thud - - - 7 Al i - -
w0 — U o0 L P .J‘.a/;‘ 10 d s - Ao S
f \ / i
od T 0 1 t
-0 d A -10 di - \l
/ \
20 d = \\ - 20 di = et
e v R B i LY . STAVYNA Pl e,
50 -0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6525 GHz 1001 pts Span 10.0 MHz CF 2.6525 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2650922 GHz 14.73 dBm ML 2.853139 GHz 12.85 dBm
1 26502423 GHz 8.87 dém Oce Bw 4.505494505 MHz T1 1 2.6502423 GHzZ 9.39 dBm oce Bw 4. 495504496 MHZ
1 26547478 GHz 8.60 dbm T2 1 2.6547378 GHz 7.51 dém

L )i ]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.47 dBm) ™M1[1] 16.25 dBm)
- N 2.5495600 GHz - 7170 GHz
- P OccBw 050040051 MHz O 9.010989011 MHZ
rA o Y4 i e LR Ve 2
- . RYAAY, : 04 oy 2t
| \
/
i ; L A \
o + T 0 b
/ |
10 d - l, -10 di
A/ - \
o o0 d I~ r I .
|20 ™ | p— S o 20 0B T
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.55 GHz 1001 pts Span 20.0 MHz CF 2.55 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.54956 GHz 16.47 dam ML 2.552717 GHz 16.25 dam
T 1 2,5454045 GHz 9.77 dBm Oce Bw 9.050943051 MHz TL L 2.5454645 GHz 9.65 dBm Oce Bw 9.010969011 MHz
T2 1 2,5545355 GHz 10.59 dam T2 1 25544755 GHz 8.90 dam

Middle Channel /

10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max

™Il 16.95 dBm| ™Il 14.99 dBm|
0 s 2.5991210 GHZ| - 2.5963440 GHz
Ey £.991008991 MHz Oce B 9.030969031 MHz

T1 7N - e A, >

10d - S B 10 VALY 2

/ !

od / od ; 4

1 f |

04 7 -10 T )

204 . = - 20 4B = e S : |
St PR, 7 g Ve, 7
-30 -30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 2.6 GHz 1001 pts Span 20.0 MHz CF 2.6 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |

ML 1 2,599121 GHz 16.35 dBm ML 2.596344 GHz 14.99 dBm
TL 1 2,5954845 GHz 9.47 dBm Occ Bw 5.991008951 MHz TL L 2.5554448 GHz 9.09 dBm Occ Bw 9.030969031 MHz
T2 1 2,6044755 GHz 9.07 dém T2 1 2.5044755 GHz 7.66 dam
L U J wa L JU J L]
ctrum pectrum
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.31 dBm) mili] 14.60 dBm|
20 2.6486010 GHZ| - 2.6497800 GHz
X Oce By 0.090900091 MHz r“ oce B £.001008991 MHz
AN AA A P A T Tt T Wt Pasre, y e
. A vy N, 04 Il ’ o W
/ | { !
od / od / \
f | ] |
BUE! 3 -10d f
/ \ /

20 dam— AR = Y J
o R ey v AT
a0
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.65 GHz 1001 pts Span 20.0 MHz CF 2.65 GHz 1001 pts pan 20.0 MHz

Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2648601 GHz 15.31 dBm ML 2.64978 GHz 14.60 dBm
TL 1 2,6454246 GHz 9.41 dBm Occ 8w 9.090909091 MHz TL L 2.5454845 GHz 8.59 dBm Occ 8w 8.991008991 MHz
T2 1 26545155 GHz 9.27 dBm T2 1 2.6544755 GHz 7.78 dBm

L )i

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX . 886-3-328-4978
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saronas. FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 5.22 dBm)| ™M1[1] 14.51 dBm)
- ; 2.5562160 GHz - 476150 GHz
o { 13.456549457 MHz Occ B 13.996603397 MHz
1wd £ S S L ’\f“ o e 10 d T1 N _ AL M O 2
A ¢ ; . i =
i } A
a T \ o
f ‘ /
10 df 10 d
]
204 - = =
ey R \ NN
AT W N, Vv
a0
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.5525 GHz 1001 pts Span 40,0 MHz CF 2.5525 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.556216 GHz 15.22 dam ML 2.547615 GHz 14.51 dam
T 1 2,5457567 GHz 9.61 dBm Oce Bw 13.456543457 MHz TL L 25458467 GHz 7.27 dBm Oce Bw 13.396603397 MHz
T2 1 2,5592133 GHz 8.70 dam T2 1 2.5592433 GHz 8.01 dam
L U J L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
13.92 dBm)|
X 2.5988010 GHZ]
= 13.456549457 MHz @ 13.426573427 MHz
0u 7 s ln] o 104 ; - VIS NN
I ! ' \
od | 0 d i
/ ' | w
10 df L -10 o -
{ \ 0 d I \
oA = N T e
rpre N A \ b e WRAR
-30 H6m
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 40,0 MHz CF 2.6 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.603656 GHz 14,38 dam ML 2.508801 GHz 13.92 dam
T 1 2,5932567 GHz .01 dBm Oce Bw 13.456543457 MHz TL L 2.5932867 GHz 8.26 dBm Oce Bw 13.426573427 MHz
T2 1 26067133 GHz 7.88 dam T2 1 2.5067133 GHz 9.05 dam

L it J -

)i ] L.

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT I Att 30de SWT  253ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.48 dBm) mili] 14.00 dBm|
20 2.6457620 GHZ| - 2.6491540 GHz
"‘, Oce B 13.306603397 MHz Oce B 13.456543457 MHz
T . A o o T2 1 A A
10 d M AN A, \ oty N 10 di e el . ot
|
d | \ ; i
0 od
| | f t
BUE -10 di 1 T
)] | \
’ \ |
20 df Y
I YA [ e v
oty A M Ao v L
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6475 GHz 1001 pts Span 30.0 MHz CF 2.6475 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2645762 GHz 14,48 dBm ML 2.643154 Ghz 14.00 dBm
1 26407867 GHz 8.87 dém Oce Bw 13.396603397 MHz T1 1 2.6407567 GHzZ 8.88 dBm oce Bw 13.456543457 MHz
1 26541833 GHz 9.09 dbm T2 1 2.6542133 GHz .54 dBm
L ) L )i ) L
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 1698 dBm)
2.5 598350 GHZ,
20 20
- - 18.421578422 MHz 1 17.902097902 MHz
g L 0d A 1
\ 7 i
od 1 L 0 di y \
/ / \
10 df -10 o
o = ’J 0 -
20 = 20d =
AP e0d
a0 - 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.555 GHz 1001 pts Span 40.0 MHz GCF 2.555 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2560235 GHz 16.59 dam ML 2.559835 GHz 16.38 dam
T 1 2,5458092 GHz 9.03 dBm Oce Bw 18.421576422 MHz TL L 2546049 GHz 7.71 dBm Oce Bw 17.902097902 MHz
T2 1 25642308 GHz 9.65 dam T2 1 2.563951 GHz 8.51 dam
L U J wa L JU J L]
ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 16.23 dBm) 1690 dBm)
- H 2.5977220 GHz - 2.6053150 GHZ]
X Occ By 18.421578422 MHz 18.261738262 MHz
(T R A AYa st o o Py
1wd - - | 10 d F~ = l'_
{ ) / Y
o d )\ 0 di
| / |
-10 df '\ 10 d . \‘
p L | \
20 1 20 d P
S o~ S f-— e
e ~r
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 40.0 MHz CF 2.6 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.597722 GHz 16.23 dam ML 2.505315 GHz 16.30 dam
T 1 2,5907293 GHz 8.55 dBm Oce Bw 18.421576422 MHz TL L 25007692 GHz 7.85 dm Oce Bw 18.261736262 MHz
T2 1 2.6091508 GHz 8.08 dam T2 1 2.609031 GHz 7.78 dam
— —

L I

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.70 dBm| mili] 15.85 dBm|
[ 2.6444010 GHZ| 2.6446000 GHz
20 ¥ 20
— . oce B 17.042057942 MHz Oce B 1B.221778222 MHz
o . el o — — N ~
10 df . 10 df e
‘,v \ .-? \
ad ) od )
o / / \
- .f‘ \
L
i = —
v . S i Vs
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.645 GHz 1001 pts Span 40.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2.644401 GHz 17.70 dém ML 2.6448 GHz 15.85 dBm
1 2.6361688 GHz 7.98 dBm Oce Bw 17.942057942 MHz TL 1 2.636009 GHz 6.81 dém Oce Bw 18.221778222 MHZ
1 26541109 GHz 9.50 dbm T2 1 2.6542308 GHz 8.20 dbm

L )i
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saronas. FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

ctrum vectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 30 dBm)| ™M1[1] 13.56 dBm)
- ) 2.54568200 GHz - 2.5501800 GHz]
T c B 4.495504496 MHz I 9.070929071 MHZ
Y - 1, avay 2¢:
10 df 7 JA R e e = 1 10 d = 2 %
J |
04 04 /
/ 4 / \
-tod - Z10d - \
[ i |
/ |
AT Aonfhe o B It Vo P
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.5475 GHz 1001 pts Span 10.0 MHz CF 2.55 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2545682 GHz 13.30 dam ML 2,55018 GHz 13.56 dam
T 1 2,5452423 GHz 4.92 dBm Oce Bw 4,495504496 MHz TL L 2.5454645 GHz 7.61 dm Oce Bw 9.070929071 MHz
T2 1 2,5497378 GHz 7.65 darm T2 1 25545355 GHz 8.23 dam

L )i ) o

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.60 dBm) 14.66 dBm)
- 2.60098900 GHz - 2.6028570 GHZ]
e B 4.485514486 MHz £.991008991 MHZ
o T -~ ~r A
10d + e — I 104d Lt
| k { 7
ad . o0d ;
| |
|
10 df 10 d f
! | i
204 e A 20d —
PN W A e ™ ~
LN A \ s PN AV N
Vel A T TAVs Jpy y SN e
0 o id'AANN oy v -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.6 GHz 1001 pts Span 10.0 MHz CF 2.6 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600989 GHz 12.60 dam ML 2.502857 GHz 14.66 dBm
T 1 2,5977522 GHz 7.73 dBm Oce Bw 4,485514456 MHz TL L 25954545 GHz 7.73 dBm Oce Bw £.991008991 MHz
T2 1 26022378 GHz 6.77 dom T2 1 25044755 GHz 6.85 dam

L I ]

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 51 dBm mili] 13.72 dBm|
20 265194100 GHz, - 2.6527970 GHz
Oce B 4.525474525 MHz occ B 9.010989011 MHz
18} " 12 di 1y LN RN N oo
10 di = 10 = = —
= e e ¥
\ T 7 i
/ |
0 k I\ 0d
/ I ! |
BUE! { t -10d } t
/ | ] \
d i el \
20 =t 20 = — A
i S e mJ M N vy e
=30 diitin’ -30 =
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6525 GHz 1001 pts Span 10.0 MHz CF 2.65 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2651941 GHz 12.51 dBm ML 1 2.852797 GHz 13.72 dBm
TL 1 26502323 GHz 7.38 dBm Oce Bw 4.525474525 MHz2 TL 1 2.6454845 GHz 6.52 dBém Oce Bw 9.010989011 MHZ
T2 1 26547577 GHz 7.59 dém T2 1 2.6544955 GHz .90 dbm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  57ps @ VBW IMHz  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 2.85 dBm)| ™M1[1] 13.18 dBm)
- 2.5550470 GHz - 2.5623130 GHZ]
Fce B 13.996605397 MHz OccBre M1 18.621378621 MHz
104 I R o PP, 2 104 T ey -~ o
,’r R ST [T o 7 5 v N ] X
o d J | 0 d A LY
‘ | / \
10 : 10 L !
\ LS . .
204 4 - ~ S .
v A ] Lo ndm n
PAVAYI Rl b Yy R AT
0 -30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.5525 GHz 1001 pts Span 40,0 MHz GCF 2.555 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.555047 GHz 12.85 dam ML 2.562313 GHz 13.18 dam
T 1 2,5458467 GHz 6.31 dBm Oce Bw 13.396603397 MHz TL L 25457602 GHz 6.46 dBm Oce Bw 18.621376621 MHz
T2 1 2,5592433 GHz 7.67 dam T2 1 25643906 GHz 6.17 dam

L i ]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ctrum - pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.46 dBm) 16.19 dBm)
- 2.6031170 GHz - 2.6007990 GHZ]
¢ By 13396605397 MHz 17.862137862 MHz
PN S T2 /
10d e v ¢ 104d
i A [
o 0 i \
-tod ‘{ Z10d |ﬂ \
] \
20d j ] 20 dBm.— — T
T I e, Wy
e e ‘\J“ \”« VAT ﬁan b I,
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.6 GHz 1001 pts Span 40,0 MHz CF 2.6 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
ML f 2.603117 GHz 12,46 dam ML 2.500799 GHz 16.19 dam
T 1 2,5933167 GHz 8.13 dBm Oce Bw 13.396603397 MHz TL L 25008492 GHz 8.84 dBm Oce Bw 17.862137862 MHz
T2 1 26067133 GHz 7,64 dam T2 1 2.5087113 GHz 7.25 dam
L U J L JU J L]

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.88 dBm| mili] 16.52 dBm|
20 2.6461810 GHZ| - v 2.6462390 GHz
M1 Oce B 13.306603397 MHz Oce By 8.501498501 MHz
7 X \ N T2
14 n . M N PR N
10 d — i e e 10 -
| v / Y\
od od
!
BUE! ; -10d
20 d - : 20 dBm— =
ITAes Bl e hea - e
i ol VAV a0 o _
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.6475 GHz 1001 pts Span 30.0 MHz CF 2.645 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | _Function | Function Result
ML 1 2646181 GHz 12.88 dBm ML 1 2.646239 GHz 16.52 dBm
TL 1 26407567 GHz 7.78 dBm Oce Bw 13.396603397 MHz T1 1 2.6356494 GHzZ 8.79 dBm oce Bw 18.501498501 MHz
T2 1 26541533 GHz 6.75 dbm T2 1 2.6541508 GHz 7.61 dém
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PARS | SPURIGHIE Clinak PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 chipe_bPURIO INE_ABS PASS
10 dBm |n| 10 dBm ﬂ
0da I 0dBm ’ t
-10 dBm ] -10 dBm , l —
SPURIOUS_LINE_ABS | ‘ | 20 dBm
30 dem e - -30 dy
:
e ./L 'lﬂtimnllm TR (I
-50 dem i
-60 dBm -60 dBm
Start 2.515 GHz 10005 pts Stop 2.55 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.515 Gz £.530 GHp 1.000 MHg 253575 GHz -43.11 dBm -18.11 d8 2.650 GHz 2.656 GHz 100.000 kHz 2.65467 GHz 17.96 dBm -12.04 dB
2.536 GHz 2.537 GHz 1.000 MHz 2.53693 GHz -41.60 dém -26.50 d& 2,656 GHz 2.657 GHz 100.000 kHz 2,65601 GHz -33.78 dBm -23.78 dB
2537 GHz 2.541 GHz 1.000 MHz 254096 GHz -40.61 dém -30.61 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65707 GHz -29.02 dém -19.02 d&
2.541 GHz 2.542 GHz 100000 kHz 2.54102 GHz -47.12 dBm -37.12 dB > 861 CH= 2662 GHz 1,000 MHz 266115 CHe 3753 dBm 2453 db
2.542 GHz 2.550 GHz 100,000 kHz 2.54534 GHz 18.01 dBm -11.09 dB > 880 GHz 5685 Chs 1,000 Mz 66344 CHe ~35.76 dbm 1075 B
Y
I 1 P
: 8.FEB.2018 16&:09:55 16:18:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGUEClitEK PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe—_$PURIOS LINE ABS PASS
10 dém 10dBm
0de e \ ” M{
-10 dem ; ; 10 dem —
- | , \
SPURIOUS,_LINE_ABS P ! 20 cem L
-30 dem -0 dém P,
T 'M“ *\w
40 dom ~40 dBm e T TP
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.515 GHz 10005 pts Stop 2.55 GHz || start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2516 GHz £.530 GHz 1.000 MHz 2.53583 GHz =35,33 dbm Zi¢.33 dB 2,650 GHz 2.656 GHz 100.000 kHz 265371 GHz 4.50 dBm -25.50 db
2.536 GHz 2.537 GHz 1.000 MHz 253580 GHz -37.79 dém -24.79 db 2.656 GHz 2.657 GHz 100.000 kHz 265601 GHz -32.75 dBm -22.75 dB
2537 GHz 2.541 GHz 1.000 MHz 254097 Gz -24.58 dBm -14.58 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65703 GHz -25.86 dBm -15.96 d&
2,541 GHz 2.542 GHz 100,000 kHz 2.54173 GHz -32.70 dBm -22.70 dB 5661 GHe 3 662 GH2 1,000 Mz 266101 GHz 34.24 dBm 2124 dB
2.542 GHz 2.550 GHz 100,000 kHz 254819 GHz 4.00 dBm -26.00 dB 5662 GHz 2.685 GHz 1.000 MHz 2.66201 GHz 3570 dBm 1070 B
Y
I it i
Date: 8.FEB.Z018 16:12:11
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 fvgPwr
Limit Gheck PAES | SPURIGE ClbEk PABS
20 dhipe_§PURIOUS LINE ABS pABS 20 dbife INE_ABS PAES
10 dBm ! 10 dBm
0da ! 0dBm
-10 dm ] -10 dBm —
SPURIOUS_LINE_ABS u | 20 dem
-30 dBm | -30 dBrJi
1 by
0 e U NIRRT "
-50 dem % i
-60 dBm -60 dBm
Start 2.515 GHz 10005 pts Stop 2.55 GHz | (|| Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.515 Gz £.530 GHp 1.000 MHg 253599 GHz -43.20 dBm -18.20 d8 2.650 GHz 2.656 GHz 100.000 kHz 2.65466 GHz 16.56 dBm -13.44 dB
2,538 Gz 2.537 GHz 1.000 MHz 2.53672 GHz -42.15 dBm -29.15 dB 2.656 GHz 2.657 GHz 100,000 kHz 2.65610 GHz -36.52 dBm -26.52 dB
2537 GHz 2.541 GHz 1.000 MHz 254095 Gz -41.23 dém -31.23 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65765 GHz -32.45 dem -22.45 dB
2.541 GHz 2.542 GHz 100,000 kHz 2.54106 GHz -47.73 dBm -37.79 dB > 861 CH= 2662 GHz 1,000 MHz 266103 CHe 38 93 dBm ~25.98 db
2.542 GHz 2.550 GHz 100,000 khz 2.54536 GHz 16.45 dBm -13.55 dB 5662 CHz 5885 GH2 1,000 Mz 3 66284 CHe ~36.75 cbm 11738
|
) i )
: 8.FEB.2018 16&:11:03 8.FEB.201 16:19:11

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE e PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe—_$PURIOS LINE ABS PASS
10 dém 10dBm
0de mal
-10 dem ; ]‘ 10 dem l —
SPURIDUS_LINE_ABS J 20 cém l
-30 dem -~ -0 dém e
-40 dBm S -40 dBm ok —
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.515 GHz 10005 pts Stop 2.55 GHz || start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2516 GHz £.530 GHz 1.000 MHz 2.53598 GHz =39,63 dbm -1¢.63 db 2,650 GHz 2.656 GHz 100.000 kHz 2,65087 GHz 3.41 dBm -26.59 db
2.536 GHz 2.537 GHz 1.000 MHz 253683 GHz -38.53 dBm -25.53 db 2.656 GHz 2.657 GHz 100.000 kHz 265617 GHz -33.63 dBm -23.63 dB
2537 GHz 2.541 GHz 1.000 MHz 254083 Gz -27.64 dém -17.64 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65706 GHz -26.75 dBm -16.75 d&
2,541 GHz 2.542 GHz 100,000 kHz 2.54194 GHz -33.87 dBm -23.87 dB 5661 GHe 3 662 GH2 1,000 Mz 2.66101 GHz 36,02 dBm 2302 0B
2.542 GHz 2.550 GHz 100,000 kHz 2.54543 GHz 3.26 dim -26.74 dB 5662 GHz 2.685 GHz 1.000 MHz 2.66205 GHz 37 26 dim 1296 B
Y
I it i
Date: 8.FEB.Z018 16:13:19 :oa.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41/ 5MHz / 674QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHHEK PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 ghifie_EPURIOUS LINE 4BS PASS
10 dBm n 10 dBm ﬂ
0de H 0 dom ‘ l
-10 dBm ] ! I -10 dBm J \ —
SPURIOUS_LINE_ABS J \ 1 -20 dem l l
-30 dem f -30 e — g
N
B rea i Y TETR N T
-50 dem .
-60 dBm -60 dBm
Start 2.515 GHz 10005 pts Stop 2.55 GHz Start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.515 Gz 2.536 GHz 1.000 vz 2.53582 GHZ -42,32 dbm -17.32 d8 2.650 GHz 2.656 GHz 100.000 kHz 2.65465 GHz 19.91 dBm -10.09 dB
2.536 GHz 2.537 GHz 1.000 MHz 2.53663 GHz -40.68 dem -27.68 d& 2,656 GHz 2,657 GHz 100.000 kHz 265616 GHz -36.68 dBm -26.68 db
2.587 GHz 2.541 GHz 1.000 MHz 2.54080 GHz -39.31 dém -29.31 d 2.657 GHz 2.661 GHz 1,000 MHz 2.65708 GHz -31.19 dBm -21.19 dB
2.541 GHz 2.542 GHz 100000 kHz 2.54101 GHz -45.12 dBm -35.12 dB 2661 GHz 2662 GHz 1000 MH= S eeiit oHe 3544 dom s dn
2.542 GHz 2.550 GHz 100,000 kHz 2.54535 GHz 19.92 dBm -10.08 d& 862 CHe 5685 Chs 1000 M 5 e6344 CHa ~35.15 dbm ~i0.19 B
Y
) i )
: 8.FEB.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE e PAES
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe—_$PURIOS LINE ABS PASS
10 dém 10dBm
0 db ’F — dBm— l\
-10 dem ; T 10 dem ‘ —
SPURIOUS_LINE_ABS 20 cém \L ~—
-30 dem -30 dem v .
-40 dem ——al -40 dBm R TR TV
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.515 GHz 10005 pts Stop 2.55 GHz || start 2.65 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2516 GHz £.530 GHz 1.000 MHz 2.53587 GHz 37,45 dbm -i2.48 db 2,650 GHz 2.656 GHz 100.000 kHz 265253 GHz .29 dBm -23.71 dB
2.536 GHz 2.537 GHz 1.000 MHz 2.53685 GHz -35.87 dBm -22.87 dB 2.656 GHz 2.657 GHz 100.000 kHz 2.65603 GHz -30.19 dBm -20.19 dB
2537 GHz 2.541 GHz 1.000 MHz 254100 GHz -283.98 dém -13.98 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65703 GHz -23.39 dBm -13.39 d8
2,541 GHz 2.542 GHz 100,000 kHz 2.54193 GHz -30.46 dBm -20.46 dB 5661 GHe 3 662 GH2 1,000 Mz 266101 GHz 33,50 dbm 20,50 dB
2.542 GHz 2.550 GHz 100,000 kHz 254726 GHz 5.50 dim -23.50 dB 5662 GHz 2.685 GHz 1.000 MHz 2.66244 GHz 34 55 dBm 5B dn
Y
I it i
Date: 8.FEB.2Z018 18:30:06
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES . 20 ghifie_EPURIOUS LINE 4HS PASS
10 dem l‘ 10 dém IJ|
0da IH 0dBm J
-10 dem . I ‘l -10 dém ’
SPURIDUS_LINE_ABS ] “} ‘ \ -20 dem H 1
-30 dem I ‘ n 0 dBm "' L
40 dBm Nt i ‘ 0 dBm i ]
50 dem MJ_M
-60 dBm &0 dBm
Start 2.515 GHz 10005 pts Stop 2.555 GHz ||l start 2.645 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:515 GHZ 2.532 GH2 1.000 MHz 2.52794 GHz -42.05 dBm -17.05 dB 2.645 GHz 2.656 GHz 100.000 kHz 2.65441 GHz 16.43 dBm -13.57 dB
2.532 Gz 2.837 GHz 1.000 MHz 2.53579 GHz -39.28 dbm -26.28 d8 2.556 GHz 2.657 GHz 200.000 kHz 2.65507 GHz -37.38 dBm -27.38 dB
2.587 GHz 2.541 GHz 1.000 MHz 2.54088 GHz -33.50 dém -23.50 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65891 GHz -33.99 dBm -23.99 dB
2.541 GHz 2.542 GHz 200,000 kHz 2.54122 GHz -34.54 dBm -24.54 dB 2661 GHz 2666 GHz 1000 MH= 5 eeaa4 oHe 4139 dom o amde
2542 e 2,555 GHz 100,000 kHz 259557 GHz 21.55 dBm -8.45 dB 2.666 GHz 2.685 GHz 1.000 MHz 2.67228 GHz -39.50 dBm -14.90 dB
Y
i 1 P
P ALFER.ZDLE Date: 8.FEB.2018

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.90 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 15.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS [ SPURIGUE GHEEKABS_ PARS
o0 dh’_u! sPURIOUS ) INE_ABS PASS 20 th‘.‘P' SPURIOUS _LINE_ARBS PASS
10 dém 10dBm
0de e W
, L, "
-10 dem T ! !( 10 dem \
SPURIGUS_LINE_ABS | AﬁW\NM /l w |20 oem ‘ll I
.30 dBm s | 30 dem (VY
v W
L e
-40 dém i -40 dBm -
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.515 GHz 10005 pts Stop 2.555 GHz | (|l Start 2.645 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2516 GHz £.502 GHz 1.000 MHz 2.59194 GHz =37,25 dbm -i2.20 db 2,645 GHz 2.656 GHz 100.000 kHz 265139 GHz 5.25 dBm -24.75 db
2.532 GHz 2.537 GHz 1.000 MHz 2.53675 GHz -22.77 dém -9.77 db 2.656 GHz 2.657 GHz 200.000 kHz 2.65605 GHz -28.57 dBm -18.57 dB
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2537 GHz 2.541 GHz 1.000 MHz 254087 Gz -24.15 dBm -14.15 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65708 GHz -27.53 dem -17.53 d8
2,541 GHz 2.542 GHz 500.000 kHz 2.54193 GHz -25.29 dBm -15.29 dB 5661 GHe 3 676 GH2 1,000 Mz 266163 GHz -30.76 dBm 1776 a8
2.542 GHz 2,565 GHz 100,000 kHz 2.55895 GHz 1.66 dBm -26.34 dB 2.676 GHz 2.685 GHz 1.000 MHz 2.67635 GHz -38.31 dBm -13.31 dB
Y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG7N1502B

LTE Band 41/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 15.90 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 15,00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PARE
20 dhipe_§PURIOUS LINE ABS PABS 20 ghifie_EPURIOUS LINE 4BS pASS
10 dem {I‘ L0dem lﬂ\
0de i‘ 0 dBm H
-10 dBm ) d lL -10 dBm / 1
SPURIOUS_LINE_ABS “ \ -20 dem f Pl
-30 dem 30 dBm
~ \ ﬂ [
40 dBm -ab dem =
i —TW W, I A
-50 dém e e S |[lieen . N
-60 dBm &0 dBm
Start 2.515 GHz 10005 pts Stop 2.565 GHz Start 2.635 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
£2:315 GHZ 2.522 GH2 1,000 MHz 2.51930 GHz -42.98 dém -17.98 d8 2.635 GHz 2.656 GHz 100.000 kHz 2.65391 GHz 19.74 dBm -10.26 dB
2.522 GHz 2.537 GHz 1.000 MHz 2.53694 GHz -36.61 dém -23.61 d8 2.656 GHz 2.657 GHz 500.000 kHz 2.65611 GHz -37.85 dBm -27.86 dB
2.587 GHz 2.541 GHz 1.000 MHz 2.53720 GHz -35.61 dém -25.61 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65706 GHz -41.36 dBm -31.36 dB
2.541 GHz 2.542 GHz 500,000 kHz 2.54178 GHz -41.75 dBm -31.75 dB 2661 GHz 2676 Ghz 1000 MH= 5 een74 oHe 3548 dom v
2.542 GHz 2.565 GHz 100,000 kHz 2.54607 GHz 18.94 dBm -11.06 dB 576 CHe 2688 Chs 1000 M 67595 Cha 4343 dBm ~15.43 dB
Y
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Lowest Band Edge / Full RB

H

ighest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
d8
K [rr' W o lag \mrvrwml O iingre T ™ ]|
-10 dam ; 1 \ -10 dem l
e e | E
SPURIGUS_LINE ABS j h 0 dem \
-30 dam i q o 0 dem L
W \,‘ o,
po N ]
- -40 dBm P
R —
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.515 GHz 10005 pts Stop 2.565 GHz | |['start 2.635 GHz 10005 pts Stop 2.685 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2:515 GHz 2.522 GHz 1.000 MHz 2.52131 GHz -37.80 dém -12.80 d8 2.635 GHz 2.656 GHz 100.000 kHz 2.64616 GHz 0.59 dBm -29.41 dB
2.522 GHz 2.537 GHz 1.000 MHz 2.53563 GHz -25.45 dBm -12.45 db 2.656 GHz 2.657 GHz 500.000 kHz 2.65680 GHz -28.95 dBm -18.95 db
2537 GHz 2.541 GHz 1.000 MHz 254037 Gz -24.25 dBm -14.25 d& 2.657 GHz 2.661 GHz 1,000 MHz 2.65716 GHz -27.43 dBm -17.43 dB
2,541 GHz 2.542 GHz 500.000 kHz 2.54151 GHz -24.97 dém -14.57 dB 5661 GHe 3 676 GH2 1,000 Mz 2.66104 GHz ~29.77 dBm 1677 a8
2.542 GHz 2.565 GHz 100.000 kHz 2.55351 GHz 1.07 dBm -26.93 d 2,676 GHz 2.685 GHz 1,000 MHz 267604 GHz -38.86 dBm -13.86 dB
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